m 990 SUPERDUKE BLACK 2006 <2006><FR><9823F7>

MASK, FENDERS
2710

Pos Part Number Description Additional Text Quantity
1 6100800100030A HEAD LIGHT MASK BLACK 05 1.00
2 61008005000 MASK BRACKET R/S CPL. 05 1.00
3 61008004000 MASK BRACKET L/S CPL. 05 1.00
4 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 10.00
5 60013057000 BOLT F. LINK FORK 8X20X16,5 2.00
6 60013058000 SECURING CLIP D=8MM 03 2.00
7 58708002000 HINGE JOINT BOTTOM 99 1.00
8 31008060000 rubber grommet D=8mm open 2.00
9 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 2.00
10 61014070000 INSTRUMENT COVER 05 1.00
11 0017050181 SCREW FOR PLASTIC D=5X18 2.00
12 0012060123 AH SCREW DIN6912 M6X12 2.00
13 60008045000 SPECIAL WASHER D=16,5MM 03 2.00
14 61003094000 SPLASH PROTECT. FRAME HEAD 05 1.00
15 50235033300 SNAP-NUT HOLDER M6 KP142 1.00




16 0014060153 HH COLLAR SCREW M 6X15 WS=8 1.00
20" 5870801000033C FENDER FRONT BLACK MATT 06 1.00
21 50308053000 BUSH FOR SPOILER 6X11X16X7,5 4.00
22 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2.00
23 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 10.00
24 61008019044 REAR END LOWER PART CPL. 05 1.00
25 61008021000 THERMAL PROTECTION FOIL 05 1.00
26 61008021100 THERMAL PROTECTION FOIL 05 1.00
27 0014060153 HH COLLAR SCREW M 6X15 WS=8 10.00
28 61008015000 NUMB.PLATE CARRIER 05 1.00
30 61008014000 SPLASH PROTECT. 05 1.00
31 72210079000 BUCKET 2.00
33 6100804100033B REAR TOPPART L/S BLACK MAT 06 1.00
34* 6100804200033B REAR TOPPART R/S BLACK MAT 06 1.00
35 61008041050 THERMAL PROTECTION FOIL L/S 05 1.00
36 61008042050 THERMAL PROTECTION FOIL R/S 05 1.00
37 50308053000 BUSH FOR SPOILER 6X11X16X7,5 2.00
39 0081500181 SCREW FOR PLASTIC D=5X18 6.00
40 61008019050 SPECIAL NUT FOR REAR END 05 2.00
41 58412080100 REFLECTOR YELLOW '99 ONLY FOR USA 2.00
52 60012081100 LICENCE NUMBER SUPPORT 05 1.00
53 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
54 0985060003 Self lock. nut DIN985-M6-A2 4.00
55 58412080000 REFLECTOR RED EU+AUS 1.00
56 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
57 40006006000 WASHER 6MM 2.00
58 58412080050 BRACKET FOR REFLECTOR 1.00
59 0125050003 WASHER DIN0125-A 5,3 2.00
60 0985050003 Self locking nut DIN 985 M5 2.00

*= New part




